
1 Battery 0801-0431 1
2 Thermal CDI - 27 Amp. Fuse 0801-0610 1
3 Charger 0801-0237 1
4 Footboard Assembly 74550-9159 1
5 Control Switch 0801-0148 1
6 Motor/Gearbox Assy 74580-9509 2
7 Wiring Harness 78580-9799 1
8 Seat 786602309A 1
9 Key Housing Assm. 78490-9369 1
10 #8 x 18 x 1” Bolt 0801-0273 1
11 Steering Wheel 75527-9729 1
12 Steering Wheel Cover 78580-2729 1
13 .354 Cap Nut 0801-0251 2
14 Windshield 78580-2319 1
15 Dash 78580-2379 1
16 #10 Washer 0801-0195 2
17 Right Motor Cover 74580-2119 1
18 #8 x 1-1/2" Dash Screw 0801-0308 2
19 Key Chain 78660-2029 1
20 Switch Hole Cover 78660-2449 1
21 Body (N/A) 78580-2109 1
22 Power Wheels Emblem Set 74460-9069 1

23 .437 Cap Nut 0801-0376 6
24 Wire Retainer 74550-2299 1
25 Steering Column 76804-4229 1
26 Battery Retainer 76181-4419 1
27 Spoiler 78660-9439 1
28 Steering Linkage 76804-4259 1
29 Cross Bar 76804-4449 1
30 Front Axle 76804-4529 2
31 7/16" Washer 0801-0196 6
32 Wheel Bushing 74550-2689 6
33 Front Wheel 76804-2459 2
34 Hub Cap 78660-2129 4
35 Rear Wheel 73221-2459 2
36 #10 x 1/2" Screw 0801-0255 2
37 Wheel Driver 74550-2239 2
38 Motor Bolts 0801-0269 4
39 Phone 78580-9449 1
40 Gearbox 74580-9269 2
41 Motor with pinion 74590-9539 2
42 Star Washer 0801-0330 4
43 #10 x 1"  Screw (Black) 0801-0220 6
44 Rear Axle 76804-4539 1

45 Tub 785802119A 1
46 Headlight Lens Set 78580-2159 1
47 #8 x 7/8” Screw 0801-0220 8

PARTS NOT SHOWN

Left Motor Cover 74580-2129 1
Main Decal 78580-0320 1
Use & Care Manual 78580-0922 1
Literature Bag 78580-9039 1
Large Parts Bag 78580-9239 1
Small Parts Bag 78580-9279 1
Phone Cord 76820-2479 1

Front Brackets Components:
- Front Brackets 76804-4469 2
- Screws for Brackets 0801-0278 2
- #10 Washer 76822-4409 2
- Nylok Nut 0801-0318 2
- 1” Screw 0801-0220 2

Item Part
No. Description No. Qty.

Item Part
No. Description No. Qty.

Item Part
No. Description No. Qty.

Use this diagram for vehicles made on or after 6-9-98

N/A = Not Available

12

13
14

15
18

19

9
10

8

11

27

46

43

45

44

6

36 37

31

35

17

3

7

2334

32

33

31

32

28
29

24

20
5 4

39

23

22
21

46

2

41

42

3840
MOTOR/GEARBOX ASSEMBLY

ASSEMBLY A

SEE ASSEMBLY A

1

26

30

16

2543

47

47

47

20

Age Range: 3-6 Yrs.
Weight Limit: 65 Lbs.
Surfaces: Hard & Grass
Speed: 3.5 MPH Forward & Reverse
Colors: Pink Body

Black Wheels
White Trim

Intro: 1998
Suggested Retail: $149.99
Warranty: 6 Months  Battery

90 Days Vehicle

Revisions
•  New brighter pink color
•  Some lenses are now decals
•  Louvers are now decals 
•  The tailpipe, wipers & side mirrors have

been removed.
•  Phone is no longer electronic

Rev. 7-5-01 Pav

78580-9993
Revised Barbie™ Lamborghini®

TRU Exclusive

Preschool Series
S6 VOLT

This product is affected
by the PW recall

announced Oct 1998.
Please confirm that the
product is modified or

remediated in accordance
with policy.


